=e=ron s FCC Test Report

Report No. : FR701819-D

5 Level {dBuVYim)

Date: 2007-11-09 Time: 02:25:26

g
FCO CLASS-B
-6dB
59 =5 & 11 FOC CLASSB-AY
P 13 -6dbB
= TE
2 ; 1h T4
’ 1000 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Site :02CHO4-HY
Condition: FCC CLASS-BE 3m HF-ANT-6303 WERTICAL
EUT “N/E
POWEER 1lE0Wac/60HS
MODEL :FR 7018219
MEMO :lla Tx_Chl45;5745MH=
Liata Bate:9
Ower Limit Readintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuV/m dE dBul /m dBEuW dE /m dE dE CIL deg
1 loz4_ 000 4F_85 -31_15 74.00 EO_E3 ZF4_2F Z.34 34_30 100 0 Pealk
z 1332.000 42.99 -31.01 74.00 45 .44 24320 .60 33.95 100 0 Peak
2 legz_ 000 45 76 -ZB.E4 74.00 EO_Ee ELE_332 z.97 22.70 100 0 Peak
4 £334.000 45_55 -E&.45 74.00 47.71 ET.9E .63 3377 100 0 Peak
£ EEgZ.000 EEZ.68 -E1.32 74.00 46.89 33.85 £.01 34.08 100 0 Peak
=1 EEgF_000 40.17 -13.83 E&4_.00 34_38 33.85 &.01 34.08 1z0 177 Awerage
7R 745 000 8780 8l.88 323.94 &.0Z 34.05 1z0 177 Awverags
a8 X L745_000 10z_85 97.83 33.94 &. 02 34.05 100 0 Peak
3 6374000 SE.35 -El.05 74.00 43.33 35.13 &.35 3E.EZ 100 0 Peak
10 £974_ 000 40.63 -13.37 E£4.00 31.67 3L5.13 &.35 3E_EZ 1z0 177 Awverage
L. SEEZ.000 5E.84 -1&.48 74.00 d45.32 37.64 7.08 34.80 100 0 Peak
s SEZZ.000 44.3¢ -%.64 E£4.00 34.14 3I7.64 7.08 34.E0 100 Z14 Awverage
13 114533 000 47.97 -Z6.023 74_.00 85_.15 -11_73 7.84 34_30 100 0 Pealk
14 17z38.000 42.93 -31.07 74.00 7T&8.40 -11.11 2.44 33.80 100 0 Peak
Remark: #7 and #8 Fundamental Signal
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—arranie FCC Test Report Report No. : FR701819-D

* Test Mode : Mode 8
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

&6 Level (dBuWim} Date: 2007-11-09 Time: 01:02:06
FCE CLASS-B
-pdB
0 3
5 B
. 30 224, 418. 612, B06. 1000
Frequency (MHz)
gite : 03CHO4-HY
Condition: FOC CLASS-B 3m ANTZ724 HORIZONTAL
EUT (NS B
DOWER : 120vac/a60Hz
MODEL :FR 701812
MOME :11la Tx Ch157;5785MH=
Data Rate: 9
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Paos Pos ERemark
MHz dBEuY/m dB  dBul m dBuly dB m dE dBE O deg
1 25130 33.22 -&6.78 40.00 44 28 1&6_29 0.91 z8.zZ6 i —-—— Peak
| 2 38.370 35,97 -4.03 40.00 E0O.E5E8 1z2.71 o.9L5 Ea.E7 100 145 Peak
] 279210 39 2% -5.71 4&6.00 E2_.3E 1Z_ 42 z.1ls 27.64 g —-—— Peak
4 304_ 700 34.89% -11.11 46.00 47.73 17_48 Z.28 Z7.63 e -—— Peak
k5 a4 200 2928 -1l6.72 46.00 40.03 14.88 .49 za_l: =55 ——— Peak
3 90,100 30.47 -23.E52 54.00 3=0.13 Z5.04 3.99 z25.68 = -—— Peak
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=e=ron s FCC Test Report Report No. : FR701819-D

?Leuel {dBuVimy) Date: 2007-11-09 Time: 02:40:57
5
u
FCC CLASS-B
-6dB
4 | 8 FCC CLASS-B-AV
10 14 -6dB
L 1000 5800. 10600. 15400. 20200. 25000
Frequency {MHz)
Site - 023CHO4-HY
Condition: FCC CLASE-E Zm HF-ANT-&203 HORIZOMNTAL
EUT :N/E
POWEER clE0Wac /60H=
MODEL :FR 701219
MOME :1la Tx_ChlE7;5755MH:
Data Bate:9
Ower Limit Peadintenna Cakle Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuV/m dE dBul/m dBEuy dE /m dE dE CIL degy
1 1094 . 000 44. 60 -29.40 74.00 EZ2. 76 24.27 Z.34 24.F6 100 0 Peak
z LegZ_ 000 40_.60 -132.40 E&4.00 32476 33.89 &. 0 34.07 117 2340 Awerage
2 CegZ.000 E2. 42 -F0.EZ 74.00 47.54 22.89 £.02 =24.07 100 0 Peak
4 @ LS7gL._000 8774 81.7% 33.37 &.0E 34.04 117 240 Average
E X E72E_000 102_57 Q8.0 23.97 5.0 34.04 100 0 Pealk
[ 6950.000 E53.57 -20.43 74.00 44.67 3E5.10 £.34 B=F_E4 100 0 Peak
7 5950 000 4040 -13_ 60 E&4_00 321_E50 325_10 .34 3ZE_54 117 340 Average
2 2934 000 GE&.20 -17.80 74.00 45 67 28.02 7,25 2474 100 0 Peak
=l 58934 000 45.47 -8.E53 E£4.00 34_594 35 _0Z T.2E 34.74 100 57 Awerage
10 11574 000 47.39 -26.61 7400 8285_35 -11._495 7.8E 34_33 100 0 Pealk
11 17358 000 4&6.20 -27.70 74.00 8E_.13 -11.&1 9.E4 33_7E 100 0 Peak
Remark: #4 and #5 Fundamental Signal
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=e=ron s FCC Test Report Report No. : FR701819-D

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {dBuVYimy) Date: 2007-11-09 Time: 01:09:19

FCC CLASS-B
-pdB

2 5 =
' 30 224, 8. 612, GG, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT N/E
POWER :1lE0Wac/60Hs
MODEL :FR 701819
MOME tlla Tx_ Ch1E57;5755MH=
Liata Bate:9
Ower Limit Readintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuW/m dE dBul/m dBEuy dE /m dE dE CIL degy
1 20_&540 EFS_55 -10.05 40_00 40.3%7 16 36 0.a87 Z8_.zb —=me -—— Peak
E E?_E40 ES_79 -10.z1 40,00 EE_EO 4._43 1.0% E8.E8 i) -—— Peak
2 lz0.180 322,78 -9.74 42 50 49.g7 10,74 1.47 22.1:2 100 le2 Peak
4 307700 33.ET -lE 73 46.00 456.08 12 &8 E.EZT ET.EE s+ -—— Peak
E 3?2100 E9.87 -lg.13 4&6.00 40.88 14.81 F.o48 E8.11 S -—— Peak
& SQzg.600 30.77 -1E.23 d45.00 31.3F Z4_23 3.97 Za_.74 ] -—— Peak
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=e=ron s FCC Test Report Report No. : FR701819-D

?Leuel {dBuVimy) Date: 2007-11-09 Time: 02:49:55
7
FCC CLASS-B
-6dB
59 e 1 FCC CLASS B-AY
a2 13 -6dB
et &
4 b T4
L 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-£203 WERTICAL
EUT :N/E
DOWEER :1E20Vac/60H=
MODEL :FR 7018135
MOME :1lla Tx_ChlE7;5755MH:
Liata Bate:9
Ower Limit Readintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuVi/m dE dBul /m dBEuW dE /m dE dE CIL degy
1 10584 000 4470 -29.30 74.00 5zZ_ 44 Zd4_27 Z.34 34 30 100 0 Pealk
7 1334 000 43 97 -30.03 74.00 E0O_4F 24_90 Z.60 32395 100 0 Pealk
3 lggz_ 000 4&.02 -=27.98 74.00 50.82 2593 £.97 33.70 100 0 Peak
4 2334000 44 74 22 26 74,00 46.30 27392 3.69  33.77 100 0 Peak
E Eegz_ 000 E1.9E5 -22. 05 74.00 4&6.11 33.8%9 &.02 324.07 100 0 Pealk
& E56Z_ 000 3975 -14.75 54 00 33.91 3389 £.02 34.07 148 3 Average
T H L7atL.000 10z.10 96_.15 323397 G.02 324.04 100 0 Peak
2 @ £785_ 000 86_39 80.44 3397 £.02 3404 145 9 Awverage
2 6585000 L5z_90 -21.10 74.00 4514 34 37 &G.23 3E.8d 100 0 Peak
10 g588_ 000 40.92 -12.08 E4.00 33.16 3437 &.23 3Z._B4 145 9 Awerage
11 874z 000 E54.99 -12.01 74.00 44868 3I7.78 7.15 34.80 100 0 Peak
picid g74z_ 000 44 21 -2.7% E4.00 33.88 3778 7.15 z24_850 100 138 Average
13 11568000 47.96 -Z6.04 74.00 B8E_ 97 -11_49 7.85 34 32 100 0 Pealk
14 1735g._ 000 4z 9 -31.08 4.00 78,75 -11.61 Q.54 3376 100 0 Pealk
Remark: #7 and #8 Fundamental Signal
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—arranie FCC Test Report Report No. : FR701819-D

* Test Mode : Mode 9
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

G Lewvel (dBuWim} Date: 2007-11-09 Time: 01:33:37
FCC CLASS-B
-bdB
Fud
405 l—l
B
¢ 5
. 30 224, 418. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FOC CLASS-B 3m ANTZ724 HORIZONTAL
EUT tNSB
DOWER :120vac/60Hz
MODEL :FR 701812
MOME :11la Tx Chlab;5825MH=
Data Rate:?
Over Limit Beadintenna Cahle Preamp int  Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Paos Pos Remark
MHz dBEuY/m dB  dBul m dBuly dBE /m dBE dBE OI deg
O] 28530  3F6sBYF =333 40.00: 5128 1Z_7L 0.5 LEBLET 100 187 Peak |
z z73.540 38.9% -7.01 4&6.00 Ez2.08 12.45 2.14 E7.65 S SmriPanly
] Z20.010 32,01 -&5.99% 4&6.00 E2.08 1236 F.21 E27.6E ez —-—— Peak
4 383.300 28.30 -17.70 46.00 38.78 15.18 Z.82 2s.1s -— -—— Peak
k5 665 400 Z&_ 74 -19_ 26 46.00 32.34 Z0.068 2.45 z9.10 =55 ——— Peak
=3 960,100 31.31 -22.69 54.00° 30.97 2E.04 2.99 28.68 -— -=—= Peak
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=e=ron s FCC Test Report Report No. : FR701819-D

?Leuel {dBuVYimy) Date: 2007-11-09 Time: 03:11:15
4
q
FCC CLASS-B
-6dB
59 = B - FCC CLASS B-AV
10 44 -6dB
L 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-£303 HORIZEOMNTAL
EUT :N/E
DOWEER clE0Vac /60H=
MODEL :FR 701815
MOME :1lla Tx_ChleS;S5Z5MH:
Liata Bate:9
Ower Limit Peadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuVi/m dE dBul /m dBEuy dE /m dE dE CIL deg
1 1100 000 4466 -29.34 74_00 5Z.32 24_27 Z.34 3478 100 0 Pealk
E Ladz_ 000 LBz 20 -21.80 74.00 46.76 33.60 .00 324_16 100 0 Pealk
3 £34Z_000 39.E52 -14.48 E4.00 34.08 323.60 £.00 =24.1& 100 9 Awerage
4 LSgzE.000 103_&65 Q7.67  34.00 S.02 3404 100 0 Peak
Ea EgzE_ 000 85634 20.36 24._00 G.02 =24.04 100 2 Awerage
& €953 000 G&Z_63 -Z1.32 74.00 43 76 3510 .34 B2 EZ 100 0 Pealk
7 §258_ 000 40_E50 -13.E0 E4_.00 31.E8 3510 .34 3 EE 100 2 Awerage
g 8375000 EE5_ 62 -18.38 74.00 45 17 37.94 7.71 34 70 100 0 Peak
2 g875.000 44 54 -9 445 B4 00 34.09 3794 T.E1 Z4.70 100 114 Average
10 llsd4e_ 000 45 59 -27.41 74.00 24.F3 -11.14 T.856  324_3F 100 0 Pealk
11 17478000 45.3& -E3.04 7400 822.14 -1E.1E Q.64 3371 100 0 Peak
Remark: #4 and #5 Fundamental Signal
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—arranie FCC Test Report Report No. : FR701819-D

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {dBuVYimy) Date: 2007-11-09 Time: 01:40:52

FCC CLASS-B
-pdB

2 5 G
' 30 224, 8. 612, GG, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT “N/E
POWER :1lE0Wac/60Hs
MODEL :FR 701819
MOME :lla Tx_ChleE5;55Z5MHE=
Liata Bate:9
Ower Limit RPeadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuV/m dE dBul/m dBEuy dE /m dE dE CIL degy
1 20_&540 E9_ZFE -10.75 40_00 4027 1l&_36 0.a87 Z8_.zb —=me -—— Peak
E E?_E40 E9_g6 -10.34 40,00 EE_37 4._43 l.0% E8.g8 i) -—— Peak
2 222,280 3e.27 -9.73 45,00 49.323F 1Z.40 z.1l2 Z7.82 100 117 Peak
4 304.900 3Z.80 -13.E0 45.00 4570 12._48 E.ZE& ET.E3 s+ -—— Peak
E El7.700 E9.E50 -lg_ &0 4&6.00 3B.E1 17.43 .88 E9.0% S -—— Peak
& se5_400 z3_98 -16.0FZ 45.00 35_E8 Z0.08 2,45 Z3.10 ] -—— Peak
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=e=ron s FCC Test Report

Report No. : FR701819-D

= Level {dBuVYim)

Date: 2007-11-09 Time: 03:1413

i
g
FCC CLASS-B
-6dB
59 5 g 1 FOC CLASS B-AY
A 1 173 -6dB
PR TE T
4 10
’ 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCCO CLASS-E 3m HF-ANT-£203 VERTICAL
EUT :N/E
DOWEER :1lE20Vac/60H=
MODEL :FR 7018125
MOME :1lla Tx_ChleS;S5Z5MHE
Liata Bate:9
Ower Limit RPeadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuVi/m dE dBul/m dBEuW dE /m dE dE CIL deg
1 1094 000 44 72 -23.78 74.00 51.88 74_27 Z.34 34.78 100 0 Pealk
7 1azz._ 000 43 37 -30.63 74.00 4988 24_90 Z.60 32395 100 0 Pealk
3 lgg2_ 000 4&.E50 -27.50 74.00 5l1.30 2593 £.97 33.70 100 0 Peak
4 2334 000 44 11 -22.83 400 4627 27.392 3.63 3377 100 0 Peak
E E4z0_ 000 38.7% -1E_21 E4.00 33.21 33.70 &.01 3=24.13 1z7 8 Awerage
& E470.000 51_ 04 -ZZ_ 956 74.00 45 45 3370 £.01 34.13 100 0 Pealk
T Lazb_ 000 10z2.E54 26_.56  324._00 G.02 324.04 100 0 Peak
2 @ £3z75 000 85 38 79.38 34_00 £.02 34 04 127 2 Awverage
] §3582_ 000 L5323 -z20.77 74.00 44 21 3517 &.35 3Ez.E0 100 0 Peak
10 98z 000 40.&6E5 -13.35 E4_.00 31.83 35_17 &.35 32z_E0 1z7 8 Awerage
11 8274 000 EE_Z0 -18.80 74.00 44 66 3I8_08 T.EE 34.78 100 0 Peak
Iz g2974 000 44 17 -9.88 E4.00 33.E8 38.08 T.E5 2478 100 131 Awerage
13 11654 000 45.17 -27.83 74.00 83.87 -11_14 7.85 3438 100 0 Pealk
14 17478000 44 05 -25. 95 74_00 80.23 -12.1E Q.64 3371 100 0 Pealk
Remark: #7 and #8 Fundamental Signal
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* Test Mode : Mode 10
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
4 Level {(dBuWim} Date: 2007-11-13 Time: 01:45:55

FCC CLASS-B
-pdB

3
2 ¥ = B
. 30 224, 418. 612, B06. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ724 HORIZONTAL
EUT (NS B
DOWER : 120vac/a60Hz
MODEL :FR 701812
MEMO :1llnig) T (Z20M) CHO1l;Z41ZMH=z
Data Rate: 43
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Fregq Lewel Limit Line Lewel Factor Los=s Factor Paos Pos Remark
MHz dBuY/m dBE dBul m dBuly dB m dBE dBE O deg
L Fz_700 36,97 -3.03 40.00 48.01 1633 0.90 Z8.Z6 100 285 Peak |
z 139_290 27.5z -15.3% 43.50 44.73 5.72 1.83 &7.80 === -—- Peak
] Z87.8E0 29.88 -1l6.12 4&6.00 42_.94 12 37 z.1% Z27.6E B —-—— Peak
4 332.200 29,70 -16.80 46.00 4123 1345 Z.38 7.8z e -—— Peak
5 ayz.loo z7.64 -18.3&86 46.00 38.45 1481 z.48 Z28.11 === ——— Peak
= 951,000 Z29.E50 -16.50 4f5.00 Z23.42 2479 .98 =28.70 =5 -—— Peak
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=e=ron s FCC Test Report Report No. : FR701819-D

?Leuel {dBuW./m} Date: 2007-11-14 Time: 04:02:38
3
f
FCC CLASS-B
-6dB
59 3 ‘ FCC CLASS B-AV
-6dB
" 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-£303 HORIZEOMTAL
EUT :N/E
DOWEER clE0Wac f60H=
MODEL :FR 701812
MEMO cllndg) TH{ZOM) _CHO1;Z417MH=
Data Bate:42
Ower Limit Beadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuVi/m dE dBul /m dBEuW dE /m dE dE CIL deg
1 7390 000 37_E50 -15.50 54._00 39.47 75.07 3.74 33.78 100 99 Awerage
Z 2390_000 LEE_34 -18. 66 4.00 E5E7.31 E28.07 I.74 32378 100 0 Pealk
@ Z41Z_000 100.37 l0z.28 28.11 .75 33.78 100 0 Peak
4 @ z41z._ 000 E_E2E 80213 EB.11 3.76 33.78 100 23 Awerage
E 2484 000 35.7% -17.21 E4.00 3849 ZB_Z6 Z.84 32380 100 29 Awerage
& 7484 000 E0_47 -23.53 74.00 5Z_17 Z28_26 3.84 3380 100 0 Pealk
7 a7le.000 ES&s.05 -17.95 72?400 45 74 3776 7.13 324_E8 100 0 Pealk
g 8713000 45.73 -2.27 E54.00 35 42 37.76 7.13 34 _£8 100 247 Average
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

i Level {dBuVYimy) Date: 2007-11-13 Time: 01:53:08
FCCCLASS-B
-6dB
4“
—2—| = 4
5 G
. 30 224, 8. 612, B06. 1000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASS-BE 3m ANTEZ7EZ4 WERTICAL
EUT “N/E
DOWEER clE0Wac /60H=
MODEL :FR 701812
MEMO tlimig) THE(ZOM) CHO1l:7417MHzZ
Liata Bate: 48
Ower Limit Readintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos PRemark
MHz dBuV/m dE dBul/m dBEuW dE/m dE dE CIL degy
g 2] FZ.700 =EE.284 -4_.15 40_00 4588 1l&_ 33 a.90 Z8.Ze 100 1835 Peak
z La_gE0 3Z.6% -7.31 40.00 E&.11 375 l1.10 Zz&.z8 = ——— Peak
2 227.850 322,z -12.72 45,00 4528 12.37 z.1% Z7.8Z =t -—— Peak
4 478 500 32.00 -14.00 4&6.00 4142 1&6_65 g.77  EB.BE == —== Peak
E EEg_ 900 z29_ 74 -16_2& 46.00 37.1% 18_E8 .02 z29.08 e —-—— Peak
& Se0_100 30_:8 -E3.7&Z E4_.00 E9.594 Z5_04 3.99 Z8.68 ] -—— Peak
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?Leuel {dBuVimy) Date: 2007-11-14 Time: 05:45:28
4
FCC CLASS-B
-6dB
59 L = FCC CLASS B-AV
4 -6dB
3 9
L 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-£203 WVERTICAL
EUT :MN/E
DOWEER clE0Wac /60H=
MODEL :FR 701815
MEMO cllnig) TH{ZOM) CHO1;Z417MH=
Liata Bate:48
Ower Limit Peadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuVi/m dE dBuls/m dBEuW dE /m dE dE CIL deg
1 7390 000 G&&.43 -17.57 74.00 585 40 25.07 3.74 33.78 100 0 Pealk
Z 2390_.000 38_ 44 -15 55 ES4. 00 40.41 2807 a.74 3378 100 101 Average
@ Z41Zz_ 000 78_31 g0.22 28.11 .75 33.78 100 10l Awerage
4 @ z41z_ 000 299 22 10Y..13: :28.11 3.76  33.78 100 0 Peak
E 2494 000 E1_EBEE -22_4E5 74.00 E3I_Z1 E8.30 Z.84 32380 100 0 Peal
& 7494 000 37.27 -16.73 E£4.00 385.93 Z5_30 3.84 33.80 100 101 Awerage
7 ?Pzz.000 EE.7E8 -lg 22 ?4.00 46_ 27 3IE.E7 6.65 33,71 100 0 Pealk
g 7722000 4627 -7.73 E4.00 36.76 35 57 6.65 33.71 100 3Ll Awerage
k] 2645 000 37.96 -36.04 74.00 975.4E5 -10.0% 7.60 35.00 100 0 Peak
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page Number : 115 of 151
TEL : 886-2-2696-2468 Report Issued Date : Nov. 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : MAU300



=e=ron s FCC Test Report Report No. : FR701819-D

* Test Mode : Mode 11
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

G Level {dBuYim) Date: 2007-11-13 Time: 02:24:28
FCE CLASS-B
-bdB
M—|4|—|
3 s &
5 4
. 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOCO CLASS-B 3m ANTZ2724 HORIZONTAL
EUT tN/SB
DOWER :120vac/a60Hz
MODEL :FR 701812
MEMO :1llnig) TX(Z20M) CHOGE;Z437MHz
Data Rate: 43
Ower Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Los=s Factor Paos Pos Remark
MHz dBEuY/m dBE  dBul m dBuly dB /m dE dBE O deg
] 22,970 3E.15 -4_8E5 d40_.00 4&.19 1&5_33 o.a0 Z8_.Z28 100 174 Peak
z laz_Eb40 z7.06 —-l&6.44 43 50 44 20 g.85 l.84 E7.83 —re -—— Peak
2 £87.880 Z22.8% -15.11 d45.00 4Z2.9E 12_37 z.19 ZE7.82 e —-—— Peak
4 332.900 28.93 -17.07 46.00 40.97 13.45 Z.35 27.83 -— -—— Peak
5 Qz3.000 29,15 -16.85 45.00 E95.84 E24_10 3.97 E8.7& ] —-—— Peak
& 960,100 30.47 -23.53 54.00° 30.13 2E.04 2.99 28.68 -— -=—= Peak
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?Leuel {dBuVim) Date: 2007-11-14 Time: 03:25:28
4
FCC CLASS-B
-6dB
59 = q FCC CLASS-B-AY
' R 6dB
3
L 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-£303 HORIZEOMTAL
EUT :MN/E
DOWEER :1E0Vac/60H=
MODEL CFR 7018135
MEMO sllnig) THiZOM) CHOE;Z437MH=
Liata Bate: 48
Ower Limit Readintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos PRemark
MHz dBuV/m dE dBuls/m dBEuW dE /m dE dE CIL deg
1 7377 000 47_E5 -25.45 74_00 49.E3 Z5_03 .71 33.78 100 0 Pealk
z 2avz._ 000 33.8% -20.11 E4.00 35_98 Z28.03 a.71 3378 100 178 Average
3 M 2437_000 20_43 gZ.24 28.19 3.79 33.79 100 172 Awerage
4 @ 2437000 10z 27 lo4._08 z85.1%9 Sead AEENT 100 0 Peak
E 2484 000 48 45 -5 EE 400 EO.1E ZE8B_ZE .84 32380 100 0 Peal
& 7484 000 34_80 -19.20 5£4.00 3680 Z28_26 3.84 33._80 100 173 Average
7 2835000 EO_E9 -g23.41 4.00 E0O.91 29 E7 4_1% 324.07 100 0 Pealk
g Z835. 000 39_80 -14_ 70 54_00 4012 29 _E7 4_19 3407 100 171 Awerage
2 gl4z_ 000 EE_37 -18.63 74.00 45.3E 365.33 .83 33.81 100 0 Peak
10 814z 000 4535 -8_. 65 E4_00 3I5.33 36.985 .83 323.81 100 187 Awverage
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {dBuVim) Date: 20071113 Time: 02:31:42

FCC CLASS-B
-6dB

3
4 B
. 30 224, 8. 612, GG, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT “N/E
POWER t1lE0Wac/60HS
MODEL :FR 701812
MEMO tlinmig) TH(Z0OM) CHOE;Z437MHzZ
Liata Bate: 48
Ower Limit RPeadintenna Cakhle Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos Remark
MHz dBuVi/m dE dBul/m dBEuW dE /m dE dE CIL degy
Il 21620 36.34 -3I_66  40_00 47_38 1l 34 0.88 Z8.Z6 100 £33 Peak
E E?.810 3.4 -7.58 40.00 EE_49 4_1E l.0% E8.28 S -—— Peak
2 Z275.970 320011 -1&5.8% 45.00 43217 12.43 z.1E Z7.85 = -—— Peak
4 33z.900 E8.14 -17.86 4&.00 4018 13_4F5 ELAdE CRFEEE He -—— Peak
£ 478. 500 31.85 -14_ 15 4&5.00 41.27 1l&_&E .77 EB.8E S -—— Peal
& EEg_9%00 z3.65 -16.35 d45.00 37.10 1&8_E3 3.0: Z3.08 ] —-—— Peak
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?Leuel {dBuVYimy) Date: 2007-11-14 Time: 03:43:39
3
4
FCC CLASS-B
-6dB
59 L7 ¥ FCC CLASS.BIAY
1 4 -6dB
E e
i
L 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-&203 VERTICAL
EUT :N/E
DOWEER :1E20Vac/60H=
MODEL :FR 7018135
MEMO sllnig) THiZOM) CHOE;Z437MH=
Liata Bate:d48
Ower Limit Peadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos PRemark
MHz dBuWVi/m dE dBul/m dBEuy dE /m dE dE CIL deg
1 Z390_ 000 47.91 -Z5.09 74.00 45.83 25.07 3.74 33.78 100 0 Pealk
i 2390_000 33.97 -20.03 5400 35.94 2507 a.74 3378 100 28 Awerage
I @ £437_000 101.01 loz.g2 28.19 a.79 33.79 100 0 Peak
4 2437000 7?2_E8 81.3% E£8.1% G e L 100 98 Awerage
E 2484 000 E1.EB1 -22.49% 74.00 E3I_ 21 ZEB.Z6 Z.84 32380 100 0 Peal
& 7484 000 36 E5 -17.45 £E54.00. 38 75 Z78._26 3.84 3B3_80 100 38 Awerage
7 2835000 L3 40 -z20.60 2?4_.00 L5397 Z9_E7 4_1% 324.07 100 0 Pealk
g £335. 000 47 75 -11.725 §E54_00 43 .07 #9_E7 419 3407 100 ZEl Awerage
k] g805_000 E&.0% -17.391 74.00 45.70 3I7.86 7.17  Fd.54 100 0 Pealk
10 g805_000 44 B4 -9 45 E4.00 34_1E 3786 .17 F4.54 100 83 Awerage
11 2747000 38.8&6 -35.14 7400 R7&.08 -3_8E 765 3500 100 0 Peak
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 12
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

& Lewvel (dBuWim} Date: 2007-11-13 Time: 02:03:44
FCC CLASS-B
-bdB
M—|4|—|
3 4 E
2 5
. 30 224, 8. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT tN/SB
DOWER :120vac/a60Hz
MODEL :FR 701812
MEMO :1llnig) TX(Z20M) CH1l1l;Z46ZMHz
Data Rate: 43
Ower Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Los=s Factor Paos Pos Remark
MHz dBEuY/m dBE  dBul m dBuly dBE /m dE dBE O deg
L 22700 24.898 -E_ 02 40_00 4&_.02 1&8_33 o.a0 Z8_.Z28 100 121 Peak
z lao.380 27.51 -1&5.E53% 43 _E0 45_0Z g.30 1.83 E7.84 —re -—— Peak
2 £87.8E0 30_.E532 -15_.47 45.00 43.E9 12_37 z.1%9 ZE7.8Z2 e —-—— Peak
4 332.900 30.90 -15.10 46.00 42.94 13._45 Z.35 27.83 -— -—— Peak
5 se5_ 400 27.52 -l8.48 45.00 323_18 Z0.08 2.4E5 E£5.10 ] —-—— Peak
& 960,100 30.92 -Z3.08 54.00 30.58 2E.04 2.99 28.68 -— -=—= Peak
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?Leuel {dBuYimy) Date: 2007-11-14 Time: 02:09:08
3
!
FCC CLASS-B
-6dB
3
59 s FCC CLASSB-AV
T | -6dB
e
" 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-BE 3m HF-ANT-£203 HORIZEOMNTAL
EUT :N/E
DOWEER clE0Vac /60H=
MODEL :FR 701819
MEMO sllnig) TH{ZOM) _CH11;Z46ZMHz
Liata Bate: 48
Ower Limit Peadintenna Cakle Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
MHz dBuWi/m dE dBul /m dBEuy dE/m dE dE CIL deg
1 7343000 4918 -74.87 74_ 00 5130 27.98 3.69 33.77 100 0 Pealk
z z348.000 35.13 -18.8% L4_.00 3725 2796 a.639 3377 103 E03 Average
@ Z46Z_ 000 1l04.09 105.84° 28.22 .81 33.79 100 0 Peak
4 2452 000 8l1.25 83.04 EE_EE I8l B3I 103 E03 Average
E 2483 E00 &s0_.47 -13.E53 7400 g2_.17 ZB.Z6 I.84 323_8B0 100 0 Pealk
& 7483 _E00 41_73 -1Z 77 E54.00 43 43 Z78_26 3.84 33_80 103 Z03 Average
7 85685000 EE_ g2 -18.38 ?4.00 45.33 3I7_.7E 7.11 =24_54 100 0 Pealk
g 8585 000 45.71 -28.79 54.00 34 92 3772 7.11 34 K4 100 314 Awverage
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {dBuVYim) Date: 2007-11-13 Time: 02:10:57

FCC CLASS-B
-pdB

3 5 B
’ 30 224, 8. 612, GiG. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT “N/E
POWER :lE0Wac/60Hs
MODEL :FR 701819
MEMO tlinmig) TH(ZOM) CH11:7467MHz
Liata Bate: 48
Ower Limit Peadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuV/m dE dBul/m dBEuW dE /m dE dE CIL degy
| Tl 21620 36.86 -3_14 40_00 47_50 1&_34 0.88 Z8.Z6 100 15Z Peak
E Eg.g90 33.17 -6.83 40.00 E&_E&9 376 l.10 E8.28 ai -—— Peak
2 275.970 23,832 -le. 17 45.00 42.85 12.43 ZoinE SEaieh —em= -—— Peak
4 478500 3Z.E24 -13.76 4&6.00 41.66 1&_&5 E.7T  EB.8E H -—— Peak
E EEG.900 E9.23 -1lg.77 46.00 35.68 18_E9 I_0E E9.08 S -—— Peal
& QEE_ 600 Z23.69% -16.31 d45.00 E9.45 ZF4_94 3.98 ZB.6% ] —-—— Peak
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?Leuel {dBuVimy) Date: 20071114 Time: 02:51:42
3
4
FCC CLASS-B
-6dB
3
59 T FCC CLASS-B-AY
1 -6dB
)
L 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-£203 WVERTICAL
EUT N/E
DOWEER clE0Vac /60H=
MODEL :FR 701812
MENO sllnig) TH{ZOM) _CH11;Z46ZMH=
Liata Bate: 48
Ower Limit Peadintenna Cakble Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos PRemark
MHz dBuVi/m dE dBuls/m dBEuy dE /m dE dE CIL deg
1 2334.000 4673 -27.27 74.00 48.853 27.392 3.69 33.77 100 0 Peak
E 2334 000 33.84 -20.16 L5400 3I65.00 2798 3,69 3377 100 103 Average
T Z46Z.000 102,13 lo4.88 Z8_Z2 3.81 323.78 1o0 0 Peak
4 z45E2_ 000 8074 g82.43 EFR_EE 3.81 33.79 100 103 Average
E 2483 _E00 53,11 -10.8% 24.00 g4.81 Z8.Z6 3.84 32380 100 0 Pealk
& 7453500 42_5&% -11.42 54.00 44.78 Z5_Z76 .84 33.80 100 103 Awerage
7 ?9z9_ 000 EE_17 -18.83 ?4.00 4532 3IE5.7E .73 33.63 100 0 Pealk
2 7929.000 4476 -9.24 54.00 34.91 35.75 £.73 33.83 100 155 Awerage
c] 28452 000 38.92 -35.08 74.00 975.83 -3_63 .72 3E.00 100 0 Pealk
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 13
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

44 Lewvel (dBuWim} Date: 2007-11-13 Time: 00:28:01
FCE CLASS-B
-bdB
a0|— T
2 §
4 5
. 30 224, 418. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT tNSB
DOWER :120vac/60Hz
MODEL :FR 701812
MEMO :1llnia) Tx(Z20M) Chl49;5745MHz=
Data Rate: 36
Ower Limit Beadintenna Cahle Preanp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Los=s Factor Paos Pos Remark
MHz dBEuY/m dBE  dBul m dBuly dBE /m dE dBE O deg
1 25940 Z&_.14 -13.8&6 40.00 38.08 1540 o.93 z&8.:z7 == —-—— Peak
fic Z33.8E50 3E.33 -13.67 4&6.00 46.7E5 11.321 g.o0o0 Eg7.73 = —-—= Peak
] 276780 35,92 -9.08 4&6.00 49.93 12_ 43 z.15 z7.&E5 100 177 Peak
4 478500 Z26.38 -19.62 46.00 35.80 1&6.65 Z.77 28.85 -— -—— Peak
k5 666100 27.61 -18.3% 4&6.00 33_20 Z0.068 a.45 z9.10 S ——— Peak
& 960,100 30,88 -23.12Z 54.00 30.54 2E.04 3.99 22,868 -— -=—= Peak
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?Leuel {dBuW./m} Date: 2007-11-13 Time: 04:22:30
E
FCC CLASS-B
-GdB
59 B g M = FCC CLASS B-AY
.
ol b 15 -6dB
o e T
1 10
T8 1B
L 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E Sm HF-ANT-£303 HORIZEOMTAL
EUT :N/E
DOWEER :1E20Vac/60H=
MODEL CFR 7018135
MEMO cllnia) Tx(Z0M)_Chld43;5745MH=
Liata Bate: 36
Ower Limit Peadintenna Cakhle Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuVi/m dE  dBul/m dBEuW dE /m dE dE CIL deg
1 1094 000 43 56 -30.44 74.00 5122 74_27 Z.34 3478 100 0 Pealk
7 lazz_ 000 45 34 28656 74.00 E51.79 Z24_90 .60 32395 100 0 Pealk
3 1500000 44.E57 -£29.42 74.00 50.19 2530 .79 33,70 100 0 Peak
4 166z ._ 000 4517 -28.83 74.00 4537 25 393 g.97 33.70 100 0 Peak
E Eer0_000 42 24 -11.7& E4.00 36.38 33.90 &.0z 324.07 100 2344 Awerage
& E570.000 &5 52 -18.48 74.00 49 66 3390 £.02 34.07 100 0 Pealk
7T S48 000 10&. 59 lao.g7 3394 &.02 324.05 100 0 Peak
2@ £745 000 85_ 39 79_47 3394 £.02 3405 100 244 Awerage
2 §350_000 Ez_76 -2l 24 74.00 43.86 35.10 .34 3FEZ_54 100 0 Peak
10 §9E50_000 4047 -13.E53 E4_00 31_E7 3E5.10 f.34 32Z_E4 100 344 Awarage
11 gz9z_ 000 EE_21 -18.75% 7?4.00 4515 3721 .91 34.08 100 0 Peak
picid gz9z_ 000 4515 -8.8E5 E4.00 35.089 3721 £.91 324_08 100 14 Awerage
13 114593 _ 000 50.32 -23.68 74.00 88_50 -11_73 7.84 3430 100 0 Pealk
14 114593 000 30.E57 -23.43 EL4.00 &8.75 -11.732 7.84  324._30 100 187 Awverage
15 17z38.000 48.21 -2L5.79 74.00 83.68 -11.11 a.44 33.80 100 0 Pealk
16 17z38.000 29_.41 -4 53 E4.00 &£4.83 -11.11 Q.44 33_80 100 57 Awerage
Remark: #7 and #8 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {dBuVYim) Date: 2007-11-13 Time: 00:35:19

FCC CLASS-B
-pdB

4 5 5
L 30 224, 8. 612, GiG. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT “N/E
POWER :lE0Wac/60HS
MODEL :FR 701819
MEMO tlinmial Tx(Z0M)_ Chl45;5745MH=
Liata Bate:36
Ower Limit RPeadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuV/m dE dBul /m dBEuW dE /m dE dE CIL degy
Il 20_540 3643 -3 57 40_00 47_4E5E 1636 0.87 Z8_.25 100 114 Peak
E Eg.g90 32.%¢ -7.04 40.00 E&_38 376 l.10 E8.28 —Fih -—— Peak
2 Ze7.3220 21.827 -14.13 45.00 4454 12_48 Z.1: Z27.87 —em= -—— Peak
4 478,500 31.35 -14_65 4&5.00 40.77 Ll&_&5 E.7T  EB.8E Hfi -—— Peak
£ EE5.900 E9.73 -l E7 4&6.00 37.18 18_E9 I_0E E9.06 S -—— Peak
=1 EeE_zZ00 z3.590 -1&6.10 45.00 35.4% Z0.08 2.4E5 Z3.10 ] —-—— Peak
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?Leuel (dBu/mj} Date: 2007-11-13 Time: 04:26:17
g
FCC CLASS-B
-6dB
A &l 1n 12 14 = FCC CLASS-B-AV
13 .5 : -6dB
- R ]
il 1
16 1f
0
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site t03CHO4-HY
Condition:FCC CLAZE-BE 3m HF-ANT-£903 WERTICAL
EUT cN/E
DOTTEER t1EZ0Vac/60HS
MODEL :FR 701519
MEMO tllnia) Tx({Z0M) Chl43:574CMHz
Lata PRate:3&
Ower Limit Beadhintenna Cable Preanp Ant Table
Freg Level Limit Line Lewel Factor Loss Factor Dos Pos Bemark
MHz dBEuV,/m dE dBulVm dEu¥W dE dE dE [=3 1 deg
1 133z.000 47.33 -E6.67 74,00 E53. 78 24_930 Z.60 3395 100 0 Pealk
Z 100,000 4538 -E2. 66X 74.00 El.00 ZE_30 Z.79 323,70 a0 0 Peak
3 lagz. 000 47.84 -E6.16 74,00 Ez2_&64 2533 Z.97 33.70 lan0 0 Peak
4 19295 000 4E5.06 -E2.%4 74,00 4822 2720 .34 32370 lan0 0 Peak
5 Z3Z6.000 4585 -Eg.15 74,00 48.03 2732 3.66  33.77 100 0 Pealk
& LLgg. 000 EE.OLE -El.85 74.00 4&6.386 3385 &.01 324_08 a0 0 Peak
7 S555.000 39.54 -14.16 54.00 34.05 33.85 £.01 34.08 1oo 324 Awerage
s 745 000 LOS. 28 20 46 33,924 &0z 34.05 a0 0 Peak
4 E745.000 24.93 72,01 33.94 £.0Z 324.05 loo 324 Awerage
10 g5dd 000 EE_46 -El.54 74.00 44 54 34 485 &.24 3279 a0 0 Peak
11 544 000 40,15 -13.85 E4.00 32.23 34._48 E.24 3Z.79 lan0 324 Awerage
1z 8734 000 EE.O03 -12.37 74,00 4470 3778 7.13 34_58 a0 0 Pealk
1z 8734 000 44 6% -2.31 E4.00 34_35 3778 7.13 324_Eg 100 154 Awerage
14 11490.000 53.35 -z0.65 74.00 91.53 -11.73 7.54 34.30 100 0 Peak
15 114590 000 32424 -192.76 E4.00 2.4 -11.73 7,84 324.30 lan 110 Awverage
1e 17229.000 5Z.06 -2Z1.94 74.00 S7.51 -11.07 9.42 33.81 loo 0 Peak
17 17zz9.000 33.17 -E0.83 E4.00 £8.62 -11.07 Q.47 33.81 100 82 Average
Remark: #8 and #9 Fundamental Signal
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* Test Mode : Mode 14
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

46 Level (dBuWim} Date: 2007-11-13 Time: 00:4817
FCE CLASS-B
-pdB
-'-Ill—I
3
2
4 3 :
. 30 224, 418. 612, B06. 1000
Frequency (MHz)
gite : 03CHO4-HY
Condition: FOC CLASS-B 3m ANTZ724 HORIZONTAL
EUT :N/B
DOWER :120vac/a60Hz
MODEL :FR 701812
MEMO :1llnia) Tx=(Z20M) Chl57;5785MH=
Data Rate: 36
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Fregq Lewel Limit Line Lewel Factor Los=s Factor Paos Pos Remark
MHz dBEuY/m dBE  dBul m dBuly dBEm dBE dBE OI deg
Iy 2700 3FE.74 -3 26 40.00 47.78 1633 o.90 z28.Z6 100 144 Peak
pit Z39_EE0 31.35 -14. 65 46.00 45.30 11.76 .01 E7.TE e EmsriPanly
] Z87_.8E0 34 47 -11_.E5E8 4&6.00 47.48 1237 .19 Z7.62 e —-—— Peak
4 372,100 Z27.79% -18.21 46.00 35.60 14 81 Z.48 28.11 S -—— Peak
k g98_E00 28 56 -17.44 46.00 29,97 2344 3.95 za.g80 = ——— Peak
= 950,100 30.45 -23.E5  54.00 3=0.11 Z5.04 3.99 z25.e8 == -—— Peak
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?Leuel {dBuVimy) Date: 2007-11-13 Time: 04:46:27
T
FCC CLASS-B
-6dB
59 = q 11 13 FCC CLASS-B-AV
1 -6dB
= T
q 10
18
1B
’ 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3Sm HF-ANT-£203 HORIZEOMTAL
EUT :N/E
DOWEER :1E20Vac/60H=
MODEL :FR 701815
MEMO cllnia) Tx(Z0M)_ChlE57;5755MH=
Liata Bate:36
Ower Limit RBeadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos PRemark
MHz dBuV/m dE dBul/m dBEuW dE /m dE dE CIL deg
1 1094 000 43 69 -30.31 74_00 51.35 74_27 Z.34 34 78 100 0 Pealk
e lazz._ 000 44 43 —-29 57 4_.00 E0O.88 24_.90 Z.60 33.9F5 100 0 Pealk
3 lE00_000 43.99 -30.01 74.00 49.81 Z5_30 £.79 33.70 100 0 Pealk
4 1662 000 44 26 -22. 74 400 4908 25393 .97 33.70 100 0 Peak
E Laoz_ 000 El. g8 -22.32 74.00 46_29 33_E6 &.00 32417 100 0 Peal
g £30Z_.000 3915 -14 85 54 00 3376 33 B8 £.00 3417 100 2301 Awerage
7T Lrab.000 107 29 10l.34 3397 G.02 324.04 100 0 Peak
2@ £785_ 000 85 E0 80.55 33.97 .02 34 04 100 301 Awerage
2 &8z0_000 E5z_7% -21.21 74.00 44 32 34 82 .30 3E.65 100 0 Peak
10 E8z20_000 4014 -13.8& E4_.00 31.87 34 82 .30 3Z_&6E 100 201 Awerage
jiid g8zz_ 000 5483 -19.17 74.00 d44_43 37_88 7.18 3E4.66 100 0 Peak
picies g8zz_ 000 44 47 -2 B8 E4.00 34_.02 37_88 7.18 24_66 100 221 Awerage
13 11565. 000 54.44 -19 E5 74.00 92 45 -11_FEd4 7.85 34 32 100 0 Pealk
14 11555 000 34 21 -12.79 L4.00 TE.EE -11.L54 7.85 34_3E 100 264 Awerage
1E 17361.000 49_.E54 -Z4.45 74.00 8E_35 -11.61 9.E84 33.7E 100 0 Peak
16 17361000 30.41 -23.E3 E4.00 B&.E3 -11.&1 Q.54 33.7E 100 48 Awerage
Remark: #7 and #8 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {dBuVYimy) Date: 2007-11-13 Time: 00:51:31

FCC CLASS-B
-pdB

4 2 B
' 30 224, 8. 612, GG, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT “N/E
POWER :1lE0Wac/60Hs
MOLDEL :FR 701819
MEMO tlimial Tx(Z0M) Ch1E57;5755MH=
Liata Bate:36
Ower Limit RPeadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuV/m dE dBul/m dBEuy dE /m dE dE CIL degy
| Tl 22700 36.86 -3_14 40_00 47_390 133 0.90 Z8.Z8 100 47 Peak
E EB.890 33.04 -5.96 40.00 E&_46 376 l.10 E8.28 ai -—— Peak
2 275.970 34,19 -11.81 45.00 4725 1Z.43 ZolE SERiel =R —-—— Peak
4 37z.100 E92.93 -l&6.07 4&6.00 40,74 14_81 E.483 EB.11 Hi -—— Peak
E 478 500 31.34 -14_ 66 4&6.00 40.76 1l&_&E .77 Eg.8E S -—— Peak
& EEg_900 z3.8% -16.11 d45.00 37.34 18_E3 Z.0: Z3.08 ] -—— Peak
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?LEl.!El {dBu¥/m) Date: 2007-11-13 Time: 04:48:19
g
FCC CLASS-B
-6dB
14
59 =T 1o 12 16 FCC CLASS-B-AY
1o = -6dB
T R E]
gl 1
16 1F
0
1000 5500, 10600, 15400, 20200, 25000
Frequency (MHz)
Site I O3CHO4-HY
Condition: FCC CLAZSE-BE 3m HF-ANT-£3203 WERTICALL
EUT “HN/E
DOTTER tl1E0Vac/&60H=E
MODEL tFR 701819
MEMO cllnia) Tx(Z0M)_Chl57:5755MH=
Lata Rate:3s
Over Limit Beadhntenna Cable Preamp Ant  Takle
Freq Lewvel Limit Line Lewel Factor Lo=s=s Factor Pao=s Po= Remark
MHz JdBEuV,/m dE dBul/m dEu¥ dE dE dE oI deg
1 1332.000 4307 -E5.33 74,00 E54_52 24_30 Z.60 33.3% 100 0 Peak
z lE00. 000 46 28 -E7.7F 74,00 El.5%0 2530 2,79 23,70 a0 0 Pealk
3 l668.000 46.34 -Z7_66 74.00 51.14 25.933 2.87 33.70 lo0 0 Peak
4 z004 000 43.%0 -30.10 74.00 47.0&8 27_E0 3.34 3370 lan 0 Peak
E 2340000 46 25 -E7.7E 74,00 48_.37 Z27.96 F.69 3377 100 0 Pealk
3 EezZ.000 39.51 -14.49 54.00 3370 33.87 6.0 34.08 loz 4 Awerage
7 Sgzz. 000 EE_0O0 -EE.0Q00 74.00 4&6.1% 3387 6.0z 34_08 lan0 0 Peak
a2 EgL. 000 lO&_ 08 100,12 33,27 6.0z 34._04 100 0 Pealk
9@ E785.000 86.35 2040 3397 6.0 34.04 loz 4 Awerage
10 6528.000 ELE_4F -EL.58 74.00 44 54 34 44 &.23 3Z.79 a0 0 Peak
11 G5Z8.000 40.0F -13.%5 E4. .00 32.17 3444 .23 32.79 1oz 4 Average
1z 8726.000 K55.13 -18.87 74.00 44.87 37.76 7.13 34.E58 lo0 0 Peak
13 g7z5.000 44.31 -2.1% E4.00 34.50 3776 7.13 34.58 100 10z Awverage
14 1155z 000 E&_E5E4 -17.46 74,00 924 EE -11_E4 7.8 32432 a0 0 Pealk
15 1156Z.000 36.47 -17.58 54.00 74.43 -11.54 7.85 34.32 lo0 314 Average
1& 17358, 000 G4 27 -12.73 74.00 20,10 -11.¢51 .54 3376 lan 0 Peak
17 17258. 000 2E_1F -l2.8% E4.00 720.9E5 -11.651 Q.54 3376 100 241 Awerage
Remark: #8 and #9 Fundamental Signal
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* Test Mode : Mode 15
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
. Lewvel (dBuWim} Date: 2007-11-13 Time: 01:29:15

FCC CLASS-B
-pdB

G
2 4 5
. 30 224, 418. 612, 806. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT tNSB
DOWER :120vac/60Hz
MODEL :FR 701812
MEMO :1llnia) Tx(Z20M) Chle5;5825MH=
Data ERate:36
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Fregq Lewel Limit Line Lewel Factor Loss Factor Paos Pos Remark
MHz dBEuY/m dBE  dBul m dBuly dBE . m dE dBE O deg
] 20.810 325.84 -2_16 40_00 47_8E 1&6_38 0.88 2828 100 127 Peak |
z 1az_540 z8_40 -15.10 43 _E0 45_54 g.85 l.84 E7.83 =rnct -—— Peak
2 270570 33.36 -1lZ.64 45.00 456.43 12_48 z.13 ZE7.88 (] —-—— Peak
4 332.900 28.65 -17.35 46.00 40.69 13.45 £.35 27.83 -— -—— Peak
5 sE8_Z00 Z2&.590 -19.10 45.00 3Z2.49 Z0.08 2.45 E£5.10 ] —-—— Peak
& 943300 Z8.91 -17.09 46.00 Z9.02 24.862 2.98 28,71 -— -=—= Peak
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?Leuel {dBuVimy) Date: 2007-11-13 Time: 05:09:07
&
FCC CLASS-B
-6dB
59 = g 1 = i FCC CLASS B-AY
= -6dB
e
o B gl
18 1E
’ 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition: FCC CLASS-E 3m HF-ANT-£203 HORIZEOMTAL
EUT :N/E
DOWEER :1E20Vac/60H=
MODEL :FR 7018135
MEMO cllnia) Tx(Z0M)_ChlE5;5525MH=
Liata Bate:36
Ower Limit Readintenna Cabhle Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuV/m dE dBul/m dBEuW dE /m dE dE CIL degy
1 1094 000 43 €5 -30.3Z 74.00 51.34 74_27 Z.34 34 78 100 0 Pealk
e 1334 000 43 14 -30.85 74.00 45 53 24 30 Z.60 33.9F5 100 0 Pealk
3 1500000 4376 -30.24 74.00 49.38 ZL_ 30 .79 33.70 100 0 Peak
4 1668 000 42 25 -31.75 74.00 47.05 2L5_393 .97 33.70 100 0 Peak
E Lzgz_ 000 El.47 -22_ B8 74.00 46.09 33_E2 &.00 32419 100 0 Pealk
& EzgZ_ 000 38.46 -15.E54 54 00 3313 33 E2 £.00 34.19 100 205 Awverage
7T Lazb_0o00 88 ER a0_57 =24._.00 G.02 324.04 100 305 Awerage
2 @ £375. 000 107.45 10l.47 324.00 £.02 34 04 100 0 Pealk
2 £310_000 ESz._45 -1 B 7400 43.66 35.03 &.33 3E.E6 100 0 Peak
10 §910_000 35_ 48 -14_ 52 E4_00 30.6%9 35.03 &.33 3Z_E6 100 20E Average
11 8264 _ 000 EE_13 -18.87 74.00 44 53 3504 T.EE E4.76 100 0 Peak
picies 8954 000 44 EFE2 -9 41 E4_. 00 34.0E 3804 T.EE 2476 100 271 Awverage
13 11645 000 E0_ 458 -23_E2 74.00 88.17 -11_14 7.85 34 3F 100 0 Pealk
14 lls46. 000 34 27 -15.73 ELE4.00 71.5%1 -11.14 7.85  34_3F 100 207 Average
1E 17466000 E2.37 =Z1.63 74.00 88.53 -1z2.07 g9.62 33.71 100 0 Pealk
1& 17466 000 33.E54 -E0.46 E4.00 £2.70 -12.07 Q.62 33.71 100 E78 Average
Remark: #7 and #8 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

ia Level {dBuVimy) Date: 2007-11-13 Time: 01:36:30
FCC CLASS-B
-BdB
& ALI—I
3 4 & B
. 30 224, 8. 612, GiG. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-BE 3m ANTEZ7EZ4 WERTICAL
EUT “N/E
DOWEER :1E0Vac/60H=
MODEL :FR 701812
MEMO tlinmial Tx(Z0M)_ ChleL;55Z5MH=
Liata Bate:36
Ower Limit Peadintenna Cakle Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuVi/m dE dBul /m dBEuy dE /m dE dE CIL degy
g ] 21.8%0 326.76 -3I_Z4 40_00 4779 1le_ 34 0.8% Z8.Ze 100 173 Peak
z La_g90 33,01 -&5.99 40.00 5643 375 1.10 Zz&a.z8 = ——— Peak
2 227.850 321.594 -14. 08 45.00 45,00 12.37 z.19% Z7.8Z = -—— Peak
4 478 500 31.24 -14_ 76 4&6.00 40.66 1&.E65 g.77  E&B.BE Ee= —-—= Peak
E EE&_ 9200 320.07 -15.93 4&6.00 37.E5E2 18_.E9 .02 z29.08 e —-—— Peak
=1 Se0_100 30.71 -E3.2% E4_00 30.37 Z5.04 3.9%9 Zg_.68 ] -—— Peak
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?Leuel {dBu¥¥'m) Date: 2007-11-13 Time: 05:10:36
&
g
FCC CLASS-B
-6dB
16
59 1 o 12 14 FCC CLASS-B-AV
13 ; -6dB
AT 2 I
1
f 1f
1B
° 1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLAZE-E 3m HF-ANT-£303 WERTICAL
EUT HN/E
POTER :1Z0Vac/E0HE
MODEL :FR 701819
MEMD tllnia) Tx{Z0M) ChleL;E8ZEMHzZ
Lata Rate:3&
Over Limit Beadhntenna Cable Preamp Ant  Takle
Freq Lewvel Limit Line Lewel Factor Los=s Factor Po=s Pao= Remark
MHz dEuV,/m dE dBul/m dEu¥ dE dE dE oI deg
1 133z.000 4851 -E5.4% 74,00 E54_.95 24_30 Z.60 3395 100 0 Pealk
z 1E00. 000 44.6%3 -29.32° 74.00 50O.30 Z2E.30 Z.79 33.70 loo 0 Peak
3 legz. 000 47.%30 -E6.10 74,00 Ez.70 25393 Z.97 33.70 lan0 0 Peak
4 2004 000 4458 -F92.4F 74,00 47.74 2720 .34 32370 lan0 0 Peak
L Z332.000 44.75 -Z9. 25 74.00 4691 Z27_92 3.69 33.77 100 0 Peak
& L350 000 329.48 -14. 58 E4.00 34.01 3362 &.00 324_1% 1oz 4 Average
7 E3E0. 000 EE.14 -El.86 74.00 4&.67 3362 &.00 324 1% 100 0 Peak
5@ LgzLb. 000 lLOS5_87 Q9.8% 34.00 .0z 34.04 a0 0 Peak
a0 Lgzb. o000 gL_7o 7oa.81 Z4.00 6.0z 34_04 10z 4 Awverage
10 £294.000 E3.023 -Z0_.97 74.00 44.29 34,99 £.33 3z_E8 loo 0 Peak
11 65894 000 40.1F -13.88 E4.00 31.358 34_33 &.33 3Ez.58 1oz 4 Average
1z 774 000 EE.E% -12.41 74.00 4E5_.23 3782 7.l 2452 lan0 0 Peak
13 8774 000 4573 -38.77 £4.00 34 87 37.82 7.16 3462 100 318 Awerage
14 llg58. 000 E3.0% -E0.%1 74.00 20,692 -11.10 7,86 32436 a0 0 Peak
15 llgEg. 000 33.54 -20.45 54.00 71.14 -11.10 7.86 34.38 loo 177 Average
164 17478. 000 E&.3% -17.61 74.00 2z 57 -1z_ 1% Q.64 3371 lan 0 Peak
17 17478000 327.14 -1&6.86 E4.00 923.32 -1z.1:2 Q.64 32371 100 133 Awverage
Remark: #8 and #9 Fundamental Signal
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* Test Mode : Mode 16
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

& Lewvel (dBuWim} Date: 2007-11-13 Time: 02:55:32
FCC CLASS-B
-BdB
M—|4|—|
3
2 & & =
. 30 224, 418. 612, B06. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-BE 3m ANTZ724 HORIZONTAL
EUT (NS B
DOWER :120vac/60Hz
MODEL :FR 701819
MEMO :1llnia) Tx=x(40M) Chl51;5755MH=
Data Rate:54
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Paos Pos Remark
MHz dBEuY/m dBE  dBul m dBuly dBE . m dE dBE OI deg
Ly Fz.970 34 73 -5 27 40.00 4577 1&6_.33 o.90 z8.:Z6 100 285 Peak
Z 120.&650 E23.01 -14._459 43 E0 45613 g.88 l.84 E7.84 S S Pangly
] Z87.8E0 321.15 -14_.8E5 4&6.00 44 21 1237 .19 Z27.62 e —-—— Peak
4 332_.200 Z28.55 -17.42 46.00 40.61 1345 Z.38 7.8z e -—— Peak
k5 a4 z00 z7.5E -1lg8.48 46.00 3I8_ 27 1l4.88 .49 za_l1: Sl ——— Peak
3 959 400 29.32 -1l6.68 4£.00 23.00 ZE5.01 3.99 Z25.e68 == -—— Peak
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?Leuel {dBuVimy) Date: 2007-11-14 Time: 00:03:05
T
§ FCC CLASS-B
-6dB
) 7 i FCC CLASS-B-AV
) 12 -6dB
2-3 4 T 14
3
1R
" 1000 5800. 10600. 15400. 20200. 25000
Frequency {MHz)
Site - 023CHO4-HY
Condition: FCC CLASE-E Zm HF-ANT-&203 HORIZONTAL
EUT :N/E
POWEER DlE0Vac f60H=
MODEL :FR 7012819
MEMO cllnia) Tx(40M) Chl51;5755MH=
Data Bate: b4
Ower Limit Beadintenna Cakle Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Fos Remark
MHz dBuV/m dE dBul/m dBEuW dE /m dE dE CIL deg
1 1100.000 43 656 -30.35 74.00 51.31 24_27 Z.34 324.FE 100 0 Peak
z 1332_000 41_0E5 -32.%95 74.00 47_E0 E4._90 Z.60 33_95 100 0 Peak
2 1E00.000 42,17 -20.83 74.00 42.79 5320 .79 =32.70 100 0 Peak
4 EEEE_ 000 EBE_07 -21.%3 74.00 4&6.31 3383 &.01 34.0% 100 0 Peak
E EEES_ 000 322.01 -15.%% £E£4_.00 3232_EE 323_83 &.01 34.0%9 100 204 Awerage
6 X E7E5E._ 000 7&.00 70.07 3396 £.02 =4.05 100 304 Awerage
e E7EE_ 000 103 48 a2 E5 R3.9§ 5.0 34.058 100 0 Peak
2 6947 000 E52.37 -F0.63 74.00 44.47 2510 £.34 2F_E4 100 0 Peak
3 £34F 000 40_.87 -13.33 E&4_.00 321.77 3E5.10 &5.34 3E_E4 100 204 Avwerage
10 877z_000 EE_4E5 -128_EE 74_.00 4509 327_8Z T.1E 34_5Z2 100 0 Pealk
11 S877E_000 45.0% -8.%1 E&4.00 34.73 3IT7_8E T.1le 3462 100 165 Average
1z 11514 000 42.43 -2E_E7 74.00 8&.64 -11_7% 7.8E 34_.320 100 0 Peak
13 11514_ 000 Z85_14 -Z5_ 86 G54.00 E6.36 -11.7¢ 7.85 324.30 100 314 Awerage
14 1755 000 41.93 -32.07 74.00 77.45 -11_1%5 Q.46 3379 100 0 Peak
Remark: #6 and #7 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {dBuVYimy) Date: 2007-11-13 Time: 03:02:47

FCC CLASS-B
-6dB

3 2l £
' 30 224, 8. 612, GG, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT “N/E
POWER :1lE0Wac/60Hs
MOLDEL :FR 701819
MEMO tlinmial) Tx(40M) Chl1E51;5755MH=
Liata Bate:bd
Ower Limit Readintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuVi/m dE dBul/m dBEuy dE /m dE dE CIL degy
g ] 20_810 3643 -3_E5E7 40_00 47 44 1636 0.858 Z8.25 100 136 Peak |
E Eg.g90 32.16¢ -7.84 40.00 EE_E8 376 l.10 E8.28 ai -—— Peak
2 275.970 20,10 -1E5.590 45.00 42 1 12.43 ZolE SERewl =R -—— Peak
4 33z.200 30.45% -15_E1 45.00 47 .52 13.4F5 EnlkE LREFTEE Hi -—— Peak
E 478 500 3Z.47 -13_E83 4&6.00 41.8%9 1l&_ &5 .77 Eg.8E S -—— Peak
& EEg_900 z3.61 -16.3% d45.00 37.06 18_E3 Z.0: Z3.08 ] -—— Peak
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?Leuel {dBuV/m) Date: 2007-11-14 Time: 00:07:00
10
FCC CLASS-B
-6dB
59 = = FCC CLASS-B-AV
LS P e iz _6dB
295 TH
4 1B
1B
0
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site tO3CHO4-HY
Condition: FCC CLAZE-BE 3m HF-ANT-£3203 WERTICAL
EUT :N/E
POTTER t1Z0Vac/&60HS
MOLEL :FL 701819
MEMO tllnda) T=x(40M) ChlSl S75CMHz
Lata PRate:bd
Ower Limit Peadhintenna Cable Preanp Ant  Table
Freg Level Limit Line Lewel Factor Loss Factor Daos DPos PBemark
MHz JdBEuV,/m dE dBul/m dEu¥ dE dE dE CIm deg
1 1100, 000 44 92 -E2.08 74,00 E2.58 24 27 Z2.34 34.E6 100 0 Peak
z 123z.000 4497 -E9.03 74.00 El.42 24._920 Z.60 33.8F% a0 0 Peak
3 100,000 45.03 -E2.37 74,00 EO.&5 25_30 Z.79 33,70 lan 0 Peak
4 l6s8. 000 44 L& -E92.44 74,00 4938 25_ 93 2,97 323,70 lan 0 Peak
5 1296 000 47.56 -Z6.44 74,00 Eo.7z2 27.:Z0 .34 3370 100 0 Peak
& 2332000 4409 -E2.91 74,00 4&6.25 2792 3.69 333,77 a0 0 Peak
7 E577 000 E51.99 -FZ_ 01 74.00 4618 3387 &.02 3408 100 0 Peak
g Lezz. 000 328.3F -15.68 E4.00 32.51 3387 6.0z 324_08 lan F27 Awerage
L E7EE.000 7E.17 £9.24 33.95 &.02 34.0% loo 327 Average
10 @ LEE._ 000 lOZ_E3 Q630 33.26 &0z 34.05 a0 0 Peak
11 974 000 E2.41 -E0.8% 74,00 44 45 3513 &.35E 3z.EZ la0 0 Peak
1z 63974 000 40.81 -13.1% E4.00 31.85 3513 &.35 3z.5: lan 327 Awerage
1z 7ogz. 000 EE.OT7 -12.%3 74,00 4E5.14 3579 575 3361 100 0 Pealk
14 7982 000 4514 -8.86 L£4.00 35 .71 36.79 675 33.€61 100 47 Awverage
15 11514 000 EO_EE -E3.7&5 74.00 8846 -11.76 7.85 324_30 lan0 0 Peak
le 11514 000 30.0Z -23.98 &4.00 E8.23 -11_7%8 7.85 34_30 loo 172 Average
17 17z6z. 000 456.3% -E7.61 74.00 81.91 -11.1% Q.45 3379 100 0 Peak
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 17
* Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
& Lewvel (dBuWim} Date: 2007-11-13 Time: 03:13:49

FCC CLASS-B
-pdB

3
. = 5
. 30 224 418. 612, B06. 1000
Frequency (MHz)
gite : 03CHO4-HY
Condition: FCOC CLASS-B 3m ANTZ724 HORIZONTAL
EUT :N/B
DOWER :120vac/a60Hz
MODEL :FR 701812
MEMO :1llnia) Tx(40M) Chl59%;5795MH=
Data Rate:54
Over Limit Beadintenna Cahle Preanp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Los=s Factor Paos Pos Remark
MHz dBEuY/m dBE  dBul m dBuly dBE /m dE dBE OI deg
| ] 2z.970 3F5.15 -4_8L5 40.00 4&6.19 1633 0.90 Z8.Z6 100 £l Peak
Z 12z _EB40 E285.85 -14_ 62 43.E5E0 4&6_02 g.85 l.84 E7.83 S S Py
] Zg7.8E0 30.07 -1E5.93 4&6.00 43.13 1237 .19 Z27.62 e —-—— Peak
4 332.200 Z25.34 -17.66 46.00 40.37 1345 Z.38 z27.8:2 e -—— Peak
k5 a74.900 Z&_ 72 -19. 28 46,00 3744 14 98 .49 2813 Sl ——— Peak
3 EE8.Z00 27.09 -18.91 4f£.00 32.6%8 Z0.08 F.45 z29.10 = -—— Peak
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?Leuel {dBuVim) Date: 2007-11-14 Time: 00:51:21
B
FCC CLASS-B
-6dB
59 Zf—g— FCC CLASS-B-AV
B 12 -6dB
= ] 14
4
1B
L 1000 5800. 10600. 15400. 20200. 25000
Frequency {MHz)
Site - 03CHO4-HY
Condition: FCCO CLASS-E 3m HF-ANT-£303 HORIZEOMNTAL
EUT :N/E
DOWEER tlE0Wac /60H=
MODEL :FR 7018135
MEMO cllnia) Tx(40M] ChlE3;5755MH=
Data Bate: b4
Ower Limit RBeadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos PRemark
MHz dBuVi/m dE dBul/m dEuW dE /m dE dE CIL deg
1 logss. 000 4793 -31.07 74.00 5067 Z4.22 Z.34 3430 100 0 Pealk
e 1500000 43 14 -30.85 4.00 4878 2530 z.79 33,70 100 0 Pealk
3 lse2. 000 44.04 -29.9& 74.00 48.84 2593 £.97 33.70 100 0 Pealk
4 Lezz_000 38.15 -15.85 5400 32.34 3387 &.02 34.08 100 303 Average
E Lezz_ 000 LBz 27 -21.73 74.00 d4&6_48 33.87 &.02 324.08 100 0 Peal
£ @ E795_ 000 104 43 93_47 '33.98 £.02 34.04 100 0 Pealk
7H L9t 000 7&.04 70.08 323.9%8 .02 324.04 100 303 Awverage
g €964 000 E3.83 -70.17 7F4_00 44 93 3513 £.34 37 _EZ 100 0 Peak
] 6954 000 40_52 -13.41 E4.00 31.64 3513 .34 3E_EE 100 303 Average
10 g8L50g_000 EE_7& -18_.24 7400 4582 3I7_EZ .02 24._40 100 0 Pealk
11 gL5og_ 000 4561 -8.3% E4.00 3547 3I7_EE T.02  34_40 100 188 Average
1z 11585000 49 15 -4 85 74_.00 27.03 -11.40 7.85 324_33 100 0 Pealk
13 11535.000 28 54 -Z5 46 £4.00 BE.47 -11_40 7.85 34 33 100 187 Awerage
14 173597 000 4124 -32.76 4.00 TT7.E0 -11.78 Q.55 3374 100 0 Pealk
Remark: #6 and #7 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {dBuVYimy) Date: 2007-11-13 Time: 03:21:02

FCC CLASS-B
-pdB

3 4 5 &
' 30 224, 8. 612, GG, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTE7E4 WERTICAL
EUT “N/E
POWER :1lE0Wac/60Hs
MODEL :FR 701819
MEMO tlinmial) Tx(40M) Chl155;5735MH=
Liata Bate:bd
Ower Limit RPeadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MHz dBuV/m dE dBul/m dBEuy dE /m dE dE CIL degy
1 FZ2.700 3F0.2E -3.78 40_00 41_7Ze 1l 33 0.0 Z&8_.Ze —=me -—— Peak
E Eg.g90 3.3 -7.68 40.00 EE_74 376 l.10 E&.28 100 E36 Peak
2 Z275.970 3200824 -1L5.1g 45.00 42.50 12.43 2ol SEReel =em= -—— Peak
4 478500 31.4% -14_ 51 45.00 40.921 18 &5 E.7T  EB.8E Hi -—— Peak
E EE5.900 320.11 -15.8% 4&5.00 37.56 18_E9 I_0E E9.08 S -—— Peak
& S9z8.600 30.15 -15.85 d45.00 30.70 Z24_23 3.97 Za.74 ] -—— Peak
SPORTON International Inc. Page Number 1 142 of 151
TEL : 886-2-2696-2468 Report Issued Date : Nov. 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : MAU300



=e=ron s FCC Test Report Report No. : FR701819-D

?Leuel {dBuVim} Date: 2007-11-14 Time: 00:54:34
4
1p FCC CLASS-B
-6dB
59 2 +3 FCC CLASS-B-AV
13 ik _&dB
235E i
g 1E
1B 1B
0
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite t03CHO4-HY
Condition:FCC CLASS-EB 3w HF-ANT-£903 VERTICAL
EUT :N/E
DOTTER t1z20Vacs50H=
MODEL :FR 701819
MEMD tllnia) Tx(40M) ChlE3:E79LMHz
Data Rate:Ld
Ower Limit Beadhintenna Cable Preanp Ant Table
Freqg Lewvel Limit Line Lewel Factor Lo=z=s Factor Po= Po=z Remark
MHz dBuV/m diE dBEuW/m dBul’ dE /m dE dB oI deg
1 lio0. 000 45.1% -E2.81 74.00 E52_85 24 27 Z.34 34_EG 100 0 Peak
z lazs. 000 45 06 -E2.%94 74,00 E1.EE 24_8F 2.60 33.9% a0 0 Peak
] 100,000 42.90 -30.10 74,00 45 L5 25 30 Z2.79 323,70 lan0 0 Peak
4 lggZ. 000 44.91 -29.09 74.00 49.71 2593 Z.97 33.70 100 0 Peak
L 1993 000 45.05 -Z3.95 74.00 48.21 Z27_20 3.34 33.70 100 0 Peak
& 2334 000 43.85 -30.15 74,00 4&6.01 2732 3.69 33,77 a0 0 Peak
7 E&38.000 EE_0F -E1.%&5 74.00 4&6.22 3388 6.0z 324.07 lan0 0 Peak
g £533.000 39,27 -14.78 E4.00 33.25 33.93 &.02 324.04 100 327 Average
2@ £795 000 10Z_57 95_81 3393 &.0Z 34.04 100 0 Peak
10 X E72L5_ 000 7468 68_TE  33.38 6.0z 34.04 a0 327 Awverage
11 G685 000 L3232 -E0.68 74,00 4527 34 54 G.26 3EZ.7E lan 0 Peak
1z 6585 000 29241 -14. 8% E4.00 31.36 34 54 E.26 32Z.7E lan0 27 Awerage
1z 8275.000 GEE.&E5 -18.35 74.00 45 20 37.94 T.Z1 3470 loo 0 Peak
14 8375 000 4570 -8.80 E£4.00 34.75 37.94 721 3470 100 175 Awerage
15 11585 000 492 25 -E4.785 74,00 87.13 -11.40 7.85 34._33 lan0 0 Peak
14 11585 000 E82.31 -E5.6%3 E4.00 £6.19% -11._40 7.85 324._332 lan0 247 Awerage
17 17394 000 49 11 -4.8% 74,00 85.02 -11.74 Q.55 32374 100 0 Pealk
1z 17394 000 Z3_ 51 -25.49 54.00 64.47 -11_74 9.5 3374 100 277 Awerage
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 18
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
5 Level (dBuvim) Date: 2007-11-17

FCC CLASS-B
-pdB

1 %
:: B
u&ﬂ 224, 8. 612, 806. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition:FCC CLASS-B 3m ANTZ72Z4 HORIZONTAL
EUT tN/E
POWER :120Vac/60H=
MODEL :FR 701819
MEMO :1ln(a) T=x(Z20M) Chl&654+BT Tx Ch78 + Adaptor
Data Rate: WLAN: 356 BT:DHS
Ower Limit Beadinterna Cable Preamp int  Takle
Fregq Lewel Limit Line Lewel Factor Lo=s=s Factor Pos Pos Bemark
MH= dBEuW/m dBE dBuW/m B’ dE /m dE dE [=3113 deg
1l Iz.970 21.87 -2.13 40.00 42.31 1&6.33 o.90 Z8.E& e —-—— Peak
]| 134.490 38.29 -5.71 43 B0 53.74 11.02 1.9 Z3.08 -—= --— Peak
c£ jokl 73,810 40.%7 -L5.03 45,00 L4.03 12_ 45 2.14 ET7.EE 100 184 Peak
4 397_300 35.29 -10.71 46.00 45 37 15 68 7_.57 Zs._z8 -—= --— Peak
5 Ed4z 900 32E.5E -13.48 45.00 40.40 1815 2,97 E3.04 e R
& E65.400 31.31 -14. 83 45 .00 36.31 zZ0_06 3.45 Z29.10 -—= -—— Peak
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2 Lewvel (dBul/m} Date: 2007-11-17
10
3
9
&
FCC CLASS-B
-6dB
1113
59 i T FCC CLASS-B-AY
A 4 15 16 -6dB
] "| z T
L
)
g 1000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
Bite :02CHO4-HY
Condition: FCC CLAZS-E 3m HF-ANT-100%4 HORIZEONTAL
EUT :N/E
POWEER clE0Vac/&0Hz
MODEL :FR 701819
HMEMD tllnia) Tx(Z0M) _ChleS+ET Tx Ch7Ys + Adaptor
Liata Rate: TLAN: 36 ET:DHE
Ower Limit Beadintenna Cable Preamp anrt  Takle
Fregq Lewel Limit Line Lewel Factor Los=s Factor Dos Pos Bemark
MH= dBuW/m dE dBuV/m dBalr dB /m dE dE [= 13 deg
1 £340.000 20.70 -232.320 E4_00 320.z& 320.EZ 3.653 33.77 100 97 Average
Z Z2340.000 44.68 -29.32 74.00 d44_.74 3052 3.63 33.77 100 0 Peak
2K Zd4g0.000 2336 82.99 30.3E 2.84 323280 100 0 Peak
4 X Z430.000 73_03 78.66 3003 S3.84 33,80 100 97 Average
E £4283.E500 EE_07 -18.92 74_00 E4_ 70 30.32Z .84 32280 100 0 Peak
B Z483_ 500 4&6_E53F -7.47 E4_.00 4615 30_32 F.84  33_8B0 lo0 37 Average
7 Ez40.000 E4_9F -15.02 74_00 47 E5E2 32E_E0 &.00 32416 100 0 Peak
g E340_ 000 41_7F -1F.Z8 E4_00 34.38 35_50 500 34 16 lo0 &5l Averadge
2 X LBEL.000 B24_89 7?7.01 35.320 6.0 34.04 100 61 Average
1a Eg3EL_000 1l0&_45 9a8_E57 3E5.%20 5.0z 34_04 lo0 0 Peak
iEAR 6966000 EB&.56 -17.44 7400 4371 3902 6.35 32.L5E 100 0 Peak
1z E9g6_ 000 4403 -9.37 L4.00 321.18 3902 &_.35 3Z_EZ 100 51 Averadge
13 8Z78.000 57.4%2 -16.51 74.00 45.11 39.50 5.90 34.02 100 0 Peak
14 gz78.000 45.11 -2.8% E4_.00 3273 3FF_50 .90 34_02 100 145 Average
15 lle&g_ 000 47 _EE -26.78 74,00 8482 -11.10 7.88 34.36 100 0 Peak
1& 17481000 47.91 -FZe_09 7400 2409 -1F2_1ZF 964 3371 100 0 Peak
Remark: #3, #4, #9 and #10 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
- Level {dBuVY/m) Date: 2007-11-17

FCCCLASS-B
-6dB

|

0
30 224, Hi. 612, G06. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-E 3m ANTET7EZ4 VERTICAL
EUT H/E
POWEER :lz0Wac /60H=
HMODEL :FR 701813
MEMD tllnia) Tx(Z0M) Chl1cE4+BT Tx ChY2 + Adaptor
Diata Rate: WLAN: 36 ET:DHE
Otver Limit Deadintenna Cable Preanp Ant  Table
Freg Lewel Limit Line Lewal Factor Los= Factor Pos Po=s Remark
MHz dBEuV/m dE dBuW, m dBEulr dE fm dE dE oI deg
Ll FE.A70 2E.01 -32.99 40.00 47.05 1&. 33 0.90 z8.Ee ] --= Peak
] 133.140 38.15 -4.35 43,50 54.44. 11.:20 l.58 28.07 o] === Peak
- Z70.570 42,60 -3.40 4&6.00° EE. &7 1Z.46 2.12 Z7.66 100 z2l4d Peak |
4 336.600 37.8Z2 -8.18 4&5.00 47.88 15_65 Z.87 ZB_E8 ] --- Peak
5 533.800 32.04 -13.9¢ 46.00 40.z4 1720 z.94 22,03 e —-— Peak
& BEE.E00  3E_39 -13.61 46.00 37.98 Z0.06 .45 Z9.10 inc --- Peak
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g Level (dBuV/m}) Date: 2007-11-17
10
& i
FCC CLASS-B
-6dB
5 13
59 i 2 FCC CLASS-B-AV
T
: 15 -6dB
E TH
1
1F
n1ﬂﬂﬂ 5800. 10600, 154400. 202200, 25000
Frequency (MHz)
Site t03CHO4-HY
Condition: FCC CLASE-E Zm HF-ANT-10024 WERTICAL
EUT :N/E
FOWEER t1Z0Vac/60HE
MOLEL :FR 701819
MEMO tllnda) Tx(Z0M)_Chl&e54BT Tx ChY8 + Adaptor
Data Rate: WLAN: 26 ET:DHE
Ower Limit Beadhntenna Cable Preamp Ant Table
Freqg Lewvel Limit Line Lewel Factor Los=s Factor Po=s Po= Remark
MHz dBuV,/m dE dBuV m dBu dE /m dE dE [=i 1} deg
1 Z3E0.000 20.60 -23.40 E4_00 320.1&6 30.LE 368 3377 l00 28 Average
z Z3E0.000 4Z.98 -31.02 74.00 4F.54 30.5E 3.63  33.77 100 0 Peak
3K £480_000 B1.55 sl.15 30032 S3.84 3380 100 88 Average
4 X 2420000 92,03 _.._. vee--. 91.86 30.32 3.84 33.80 100 0 Peak
E 2483 500 E5.77 -18.23 74.00 LE.40 '30.32 2.84 3380 100 0 Peak
& Z423. 500 46,25 -7.75 E4_00 4L5.882 30.3E .84  323.EO0 100 28 Average
7 EGEZ_000 E&.13 -17.87 74.00 48.47 3577 6.0 34.08 loo 0 Peak
g S22 000 42,17 -11.83 S4.00 34.46 3577 6.0 34.08 100 13 Average
2K LBEL_000 2530 8l.4z 35.30 6.0& 34.04 100 13 Average
10 @ E2EE_000 1llo.832 10Z.9%E5 3E5.80 5.0& 34.04 100 0 Peak
11 254 000 322.3% -15.61 E4_00 320.51 32E5.90 &0 324.04 100 13 Awerage
1z 6854 000 E&5.85 -18.15 74.00 43.75 385.33 .31 3E._61 100 0 Peak
13 7878.000 E£&.94 -17.06 Ta4.00 4d4.40 3948 5.71 33.65 100 0 Peak
14 7878.000 4440 -2.60 L5400 31.86 35948 6.71 33.65 100 284 Average
1kt 1lle49. 000 4627 -27.62 74.00 284.0Z -11.14 7.88  34.36 100 0 Peak
1e 17489, 000 49_.5%0 -Z4.10 74_00 8&.0&8 -1z.07 S.6E 32371 l00 0 Peak
17 17489 . 000 E9_6F -Z4.38 E4_.00 £E.78 -1z.07 S.6E 33,71 100 168 Average

Remark: #3, #4, #9 and # 10 Fundamental Signal
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5.8 Antenna Requirements

5.8.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is

greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.8.2 Antenna Connected Construction
The antennas used in this product are PIFA antenna for WLAN and BT without connector and it is

considered to meet antenna requirement of FCC.

5.8.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments
Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics Due Date Remark
Date
. Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Feb. 29, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 30, 2008
(CO04-HY)
LISN Conduction
. EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 21, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz | Mar. 09, 2007 | Mar. 08, 2008
(CO04-HY)
; Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
3m Semi
m sem 30 MHz - 1 GHz Radiation
Anechoic TDK SAC-3M 03CHO04-HY Oct. 29, 2007 | Oct. 28, 2008
3m (03CHO4-HY)
Chamber
Amplifier HP 87405A | 3950M00135 | 10MHz - 3 GHz | Mar. 02, 2007 | Mar. 01, 2008 | Radiation
(03CHO4-HY)
Spectrum iati
P R&S FSP30 100792 | 9 kHz —30GHz | Dec. 13, 2006 | Dec. 12, 2007 | Radiation
Analyzer (03CHO04-HY)
: Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 13, 2007 | Aug. 12 2008
(03CHO04-HY)
Turn Table HD Deis HD 2000| 420/610 | 0 - 360 degree N/A N/A Radiation
(03CHO4-HY)
Antenna Mast Chaintek 3000 N/A 1m-4m N/A N/A Radiation
(03CHO4-HY)
Suhner
) RG223/U Radiation
RF Cable-R03m Switzerland + +RGS/U CB024 30 MHz - 1 GHz | Sep. 20, 2007 | Sep. 19, 2008
REIDEN (03CHO04-HY)
45 MHz - 2.15
Isolation Erika FiedLer D-65396 z Radiation
Transformer OHG Walluf NIA GHz NIA N/A
30dB (03CHO04-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of Xi

Contribution u(Xi )

Probability

dB o

Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24

Combined standard uncertainty Uc(y) 1.13

Measuring uncertainty for a level of confidence

2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of Xi
Contribution Probability u(xi )
dB
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
Combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 260
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)

Uncertainty of Xi

ot Ci | Ci*u(x)
Contribution Probability u(xi ) i
dB o
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
472
confidence of 95%  U=2Ue(y)
The measured resultis ydBuV U dB
for a level of confidence of approximately 95 (k=2)
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